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CROWNLINK Female Contacts
R} i 48 B ol e 58 22

#54 {% 25 Tooing: ALGOL H-1000 A #iDate: 2013-7-22

(Capacity:2Kgs) HirUnit: 4 TKg
Cycles 10
PARTS NO. Test type 1 5 3 3 G 5 = 8 5 10 ST
2802-30K-0T-F | i Hinsertion force | 0.192 0.223 0.235 0.234 0.268 0.284 0.229 0.251 0.226 0.245 0.2387
2802-30K-0T-F | {5 #7Pulling force 0.238 0.282 0.311 0.323 0.326 0.419 0.294 0.428 0426 0.447 0.3494
2806-15K-0T-F | 3§ Hinsertion force | 0.113 0112 014 0.139 0.136 0.165 0.165 0.207 0232 0.219 0.1628
2806-15K-0T-F | 4% #Pulling force 0.107 0.104 0.133 0.123 0.127 0.154 0.15 0.198 0218 0.206 0.152
2807-30K-0T-F | 4§ 1insertion force 0.06 0.08 0.1 007 0.09 0.07 0.06 0.06 0.o7 0.06 0.072
2807-30K-0T-F | & 57Pulling force 0.06 0.04 0.03 0.02 0.03 0.04 0.06 0.05 0.04 0.02 0.039
2808-30K-0T-F | i Hinsertion force | 0.148 0.186 0.203 0.199 0217 0.225 0236 028 0.271 0.315 0.228
2808-30K-0T-F i_z'i 1 Pulling force 0.128 0.174 0.189 0.189 0.193 0.194 0.232 0.132 0.257 0.326 0.2019
2811-30K-0T-F | 4f frinsertion force | 0.063 0.071 0:068 0.066 0.086 0.063 0074 0.082 0.095 0.094 0.0762
2811-30K-0T-F | 4% f7Pulling force 0.058 0.063 0.055 0.06 0.076 0.056 0.066 0.07 0.084 0.088 0.0676
28581T-F i Hinsertion force 0.04 0.38 023 U067 0.026 0.026 0.035 0.041 0.048 0.05 0.0943
28531T-F % 71 Pulling force 0.032 0.024 0.11 0.059 0.011 0.018 0.025 0.032 0.037 0.051 0.0399
S8681T-F i finsertion force | 0.083 0075 0.119 0.083 0.209 0.246 0.197 0243 0.185 0.248 0.16858
S8681T-F ik 7 Pulling force 0.072 0.066 0.109 0.073 0.179 0.225 0.189 0214 0176 0.238 0.1541
Ml | LT 0 1) R £ #H00Imm | 2) HEEE 3 EARR BETIR 4) TREREEEHRR
5).2 541 #E 4> PINE{D.64mm, 1.2745PINEH0.38mm  6).3%% & R ~F RssE 7) 81888 £20.1kgs
it &S i Test Result: 2 PINGF Bz 3 4 A 0 B8 St (76 1 5 9 (R &% i, 2 1 BEL 247 48 b, B8 488 0 O Bl ehy /8B K
HirEE: Gary #at:  Tiger fil % Vivian
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CROWNLINK Female Contacts
R 4 o B4k R

HIiA {% 25 Tooing: ALGOL H-1000 - Date- 2013-7-25
(Capacity:2Kgs) BEfrunit  4#IN
EACHOUSING: 2808H-11
Cycles 10
PARTS NO. Test type :
yp 1 2 3 4 5 ] 7 8 9 10 SERA{H

2808-30K-0T-F | #fi Ainsertion force | 29.86 30.3 3055 | 3279 36 374 36.81 37D 38.27 | 3964 34912

2808-30K-0T-F | #Pulingforce | 3046 | 32.13 | 3535 | 36.62 37.9 38.27 | 3964 | 4021 40.04 42.08 37.25

ML B/ LUTF 8405 1). A R 0.01mm  2) i 3 AEAEISE AR 4) THAEE EHH¥EH
5).2 54 #E /A PINEF0.64mm, 1.27 APINEID.38mm  6).4 M5 R ~F g5 7). 01828 A%0.1kgs

HlEd &S Test Result: 2> PINGF B 313 At 7 S, (8 75 1 5 P (2 i , 2 i B 7 38 B B 488 0 A B ] /88 K

B e Gary - Er Tiger il Vivian

11




H\F' N l'_.l

JFHZJ'?I: E’J/Elfj S %%@Fg
2.3 %ffrﬁww

Tﬁl@f‘f‘u 5] 222 A

AR EIPVER T IR
S Al H BRIIRS V8l

| PRk A R R, (R A



\};_3[ F [ 7t»:£1[

THANK YOU.
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